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W B F I XIR-00 36V 500Wh
&AM | Chinese |
Name of Sample #Ex / i
English
¥ 1118060183
Sample No. .
Py KUBT CBED AMAT
Consignor /
& =3 AYETF R HRAT
Manufacturer /
T A CETRREYERMENS RRARETI)
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
AR BRATE (K TRIRBEMNEN RRAGAEFID
ST/SG/AC. 10/11/Rev. 6 38,3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38.3
] e
il Rt 4 A 5% !
Appearance Black Metal shell i
e 2 B 2018-06-15 BRALAM ) g918-06-21 ~ 20180725
Accepted Date Test Date
Yo B R AR B s RN il SMELEE el e RO
o Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems gircuit, Impact, Overcharge, Forced discharge
RN, R E CSTER TR A
ST/SG/AC. 10/11/Rev. & 38. 3fRdEENK.
A gkt The sample has passed the test items of UNAT Ipendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of | $‘L§{and i %G/AC. 10/11/Rev. 6
Conclusion |48, 3 wdl §
i ; i
He : N . 73— (Vf
115 xjj%,@at . !
P % A iR ZE Rechargeable Lithium Battery b %&'&‘“ {
Comment
E IR N R / oA
Consignor 215500
Address Paost Code
o . R Wik (7% 1 R S
Approver: “1 Checker: Compiler:
LSS

Title:

BB T (Vice chief engineer)
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2/11 J
&R H i L R AR SRR . 3 s
| % AR B 4 A IRREER X’]"J’/&%"ﬁk % MR | ATgn | &5
5 N Name of Test Standard requirement or The . i
0. ltems Clause Number of Standard Test Result | Conclusion | Remark |
; FY ST/SC/AC. 10/11/Rev. 6 38.3 HIT. | I, 4
1 E‘?t%jg Ul\{ Manual of Tests and Crl:.teria l N b{:zﬁipindix 1 44 /
ST/SG/AC, 10/11/Rev, 6 Section 38.3 Test 1.1
simulation Passed
Bl (AT ReRDERMRERT AR
HlBh FE ST/SG/AC. 10/11/Rev. 6 38.3 WRT.2 | HLIFE 2 |
2 , N Manual of Tests and Criteria See Appendix 2 L / j
; Thermal test  |s1/86/AC. 10/11/Rev. 6 Soction 38.3 Test T.2|" Passed |
EEE (T e pamiET RE A f
s FID ST/SV/AC 10/11/Rev.8 383 WEL3 | WK 3 . P
3 . i UN Manual of Tests and Criteria : :
- Vibration ST/S6/AC, 10/11/Rov. 6 Section 38,3 Test 1,3 [ ¢ APPEndix 3 P;s?: q /
AR COFRRREERmEi T R
e F) S1/SG/AC. 10/11/Rev. 6 38,3 WIT.4 | W 4 "
4 UN Manual of Tests and Criteria See Appendix 4 A% / ‘
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4 Passed >
BEE LT e R RRER T R N
S FUY ST/SG/AC. 10/11/Rev. 6 38,3 MMT.5 | FLKZR 5 \
[ External‘ short Ul‘{ Manual of Tests and Criteria |8ee Appendix 5 =y 2 /
ST/SG/AC. 10/11/Rev, 6 Section 38.3 Test T.5 Pascad
circuit
l%ﬁl;ﬂ «3&%;1@Fﬁ%%%imﬁﬁ}é&&%%@ﬁfnﬁ:m
. T ST/SG/AC. 10/11/Rev. 6 38,3 WUGT. 6 IH s
6 it (N Manual of Tests and Criteria b{;emj?;pSndix 6 £ /
Impact ST/SG/AC. 10/11/Rev. 6 Section 38,3 Test T.6 Passed
y TARY ST/SG/AC. 10/11/Rev. 6 38,3 RIT. 7 WL 7 :
7 ﬁtﬁ;% UN Manual of Tests and Criteria éﬁefj.}\i;pendix 7 '%*%3’ /
Overcharge  [s1/SG/AC. 10/11/Rev. 6 Section 38,3 Test 1'% Passed
I?_EE;;J a?eér;f@ﬁﬁ%ﬂwi/@mmﬂzw%ﬁg&mﬁ
s SEREY ST/SG/AC, 10/11/Rev. 6 38,3 WML, 8 7, W
8 " ]ﬁfﬁum% UN Manual of Tests and Criteria " éhgljlf;pgndix 8 by 8 /
Forced discharge |sr/s6/Ac. 10/11/Rev. 6 Scction 38.3 Test T.B} Passed
o BR3 A TR : 21°C-24°C SR IEIRAE /%
Test Environment Ambient temperature:21°C-24°C;Ambient humidity:/%
Condition
A H /
2 &, ﬁ%‘% A Test ltem
Subcontracted Test SakmE | A / R 4% /
Condition Subcontracted | Name Post Code
Laboratory Hahk / o, 7% /
Address Tel
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A% 1 BT R LA | PR
No. Name of TestIltems | Alyitude simulation _ ‘.
“ys i = I
2 LR A ﬁ.%’ﬁff Before 7 RE/E After FERE S AE ;
Y Sample Status RE iR XN KE Fr#w R | Mass Loss | Residual NE
Sample Mass oCcv Mass OCvV OCV  |Other
No. 4 N /g v % /% | Event 1
001 | |oiCiom®%i® ) g967.5 | 4135 | 2067.0 | 30.46 0.02 | 9543 | ©
002 | joycicmERE .| 20680 | 4135 | 2067.5 | 39,43 0.02 | 95.36 | © q
003 | jorllEM | 2066.5 | 39.47 | 2966.0 | 39.44 0.02 | 99.92 | © v
004 | jorrmeR® | 2067.0 | 30.36 | 2966.5 | 39.35 0.02 | 99.97 | © 3
005 | soiciem®hh | 29655 | 39.39 | 2965.0 | 39.38 0.02 | 99.97 | o A,
BOCYCEA 75 1 !
006 | souorCioma%n | 2960.5 | 39.47 | 2969.0 | 39.41 0.02 | 99.85 | © .
007 | goolOeHR | 2965.0 | 30.44 | 2965.0 | 39.44 | 0.00 | 100.00 | O
008 | soilOVRR® | 99645 | 4135 | 2064.0 | 39.30 0,02 | 95.04 | ©
&T‘?E E_']‘his spalc:férijtle;ntljonﬂlly

Bik: LB V- DR RBREL FALK O-AAE. LRA. LMk, RHE, ALK
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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‘%’i}‘_: LHH&% V"iﬁﬂé—h D'_'ﬁj’!f'% R_E)‘;:%'ﬁlj. FH;@-X O_i}t&%ﬁ\ jtliﬁ?);in %Aﬁf‘i{")ﬂ&\ %IKPI N jtlﬁ}l)\n
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

4/11
A% . BRTHE LA | AR
No. Name of Test Items Thermal test
. ‘w T B f ) L = J
wa | Mams [ e RIE AT | e k| MR S |
8% Sample Status RE | FRLE nE Fr %%, /% | Mass Loss| Residual | Fu%
Sample Mass OCV Mass QCV OCV  |Other
No. g N /8 A % /%  |Event 1‘
001 | uiomtn® | 2067.0 | 39.46 | 2966.5 | 39,04 0.02 | 98.94 | o
002 | oilihEA® | 29675 | 39.43 | 20967.5 | 39.02 0.00 | 98.96 | o© -
003 | jiliCkER® | 29660 | 39.44 | 2966.0 | 39.03 0.00 | 98.96 | © ;%‘
004 | ilicman® | 2966.5 | 39.35 | 2966.5 | 38.93 0.00 | 98.93 | o 1
005 | goocicmaZit | 2965.0 | 40.87 | 2965.0 [ 40.86 0.00 | 99.98 | o .
006 | gooicra@R o | 2969.0 | 3941 | 2069.0 | 38.99 0.00 | 9893 | o ’@
BOCYCTEAZ TR HL ™
007 | gooitiaSL | 29850 | 39.44 | 2965.0 | 39.04 0.00 | 98.99 | o
008 | gpiocromant | 20640 | 39.30 | 2064.0 | 38.89 0. 00 98.96 | O
\ This space intentionall
UFZE N bk




A T G BRAR R o S
S M W H - RS

SRICI Testing Centre Test Report— Appendix 3

NO. 1118060183

left blank

Bt L-R VA, DRk R-AEZ F-ARK 0-AMHE. RBRA. LMK, LA, LXK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupfure & No Fire.

5/11
A% ; BWAE LA | )
No. Name of Test Items Vibration
#a | Maws [ od e | RBR Mo Lggiak | e | R
% Sample Status RE FowE| K& | AR BHE | MassLoss | Residual | FLE
Sample Mass oCcv Mass ocv ocv Other
No. g v g v % % Event
001 | yercrs®® | 209665 | 39.04 | 2067.5 | 38.94 0. 00 99. 74 0 |
002 wygcggﬁ?fg‘;ﬁged 2967.5 | 39.02 2968.5 | 38.94 0. 00 99, 79 0 p
003 | jevcmdn | 2966.0 | 39.03 | 2966.4 | 38.95 0. 00 99, 80 0 d
004 | alCmERM | 20865 | 38.93 | 2966.4 | 38.85 0. 00 99. 79 0
005 | goocrss®h | 2985.0 | 40.86 | 2966.0 | 40.80 0.00 | 99.85 | o© 1
g o il
006 | gooocioma®e | 2069.0 | 38.99 | 2069.5 | 38.89 0, 00 99, 74 o 3
007 | soonir®h | 2965.0 | 39.04 | 2965.5 38, 97 0. 00 99, 82 0
008 | oociomast | 2964.0 | 38.89 | 2964.0 | 38.77 0. 00 99. 69 0
j:F% EThis space intentionally )
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NG. 1118060183

BOCYC Fully charged

A T A

his space intentionally

left blank

&ii: LR VR D-RRR R-BREL PRk 0-AMR. ARA. LMK, TaE. AAX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fir¢ O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

6/11

B5 y AMIA | 4 A& ity

No. ' Name of Test Items Shock
RIE AT Bef NI SE Aft ,
P L LR S Py PP P |
% Sample Status RE T k¥ Fr#d SR | Mass Loss | Residual | B % ii
Sample ’ Mass ocy Mass oCcv OCV | Other *

No. /g v /g v % % Event I
001 | jouea®R | 2067.5 | 38.94 | 2068.5 | 38.94 0.00 | 100.00 | o .-e
002 | oerei® | 20685 | 38.04 | 2969.5 | 38.94 0.00 | 100.00 | o 5‘{
003 | oClRERR l oo66. 4 | 3895 | 2966.5 | 38.95 | 0.00 | 100.00 | o© |
004 | oyncm@R | 29e6.4 | 38.85 | 29066.5 | 38.85 0.00 | 100.00 | o 1
005 | goiemssn | 2966.0 | 40.80 | 2086.5 | 40.80 0.00 | 100,00 | © ;ﬂ
006 | soereria®® | 2969.5 | 38.89 | 2069.0 | 38.89 0.02 | 100,00 | © -
007 —gornere i | 2065.5) 3897 | 29665 | _38.97 0..00. 100,000 !
008 POCIC T 2964.0 | 38.77 | 2064.5 | 38.77 0.00 | 100.00 | o
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A% ; BMTE LA | AMEH o

No. Name of Test ltems External short circuit i‘
Sample No. Sample Status T /C Other Event

001 1cvécgﬁﬁ?§;§ged 87.9 0

002 ICYéCl\:Sﬁfﬁﬁged 8. 1 0 i

003 1C‘1'(130;5ﬁ?§$"ged 58.2 0 “

004 1CY(1:C;{?gﬁ$zET§ged 58.0 0 )

005 500?8%%,%?&%01 58.3 0 I

008 50C§8C§Eﬁ?§$ged 58.0 0 ’

007 HOC%CEEﬁ?ﬁﬁged 57.8 0 i{

008 50C§gcrgﬁfﬁ$;,ed | “58. 2 0 "i
B Faspy  |his space intentionally left

hlank

ok DAk R TRK 0-RMAR, AAAK. R,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fir¢ & No Rupture.
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8/11
S 6 A B 4 Jish
No. Name of Test Items Impact
€7 e
G ERTES M#?fﬁﬁgm%& .
Sample No. Sample Status an. = crn/atc sriperatire Other Event
ICYC 50% &
008 1CYC 50% Capacity 24,3 0
1CYC 50%A it
010 1CYC 50% Capacity 24.0 0
1CYC 0% .
011 1CYC 0% Capacity 24 2.. 0
1CYC BO%Z R ‘
o1z ICYC 50% Capacity 24,2 0
1CYC 50n%F :
0L 1CYC 50% Capacity 24.1 0
BLF 42 This space intentionally left

hlank

:

-

b

Hik: DR PR O-RMA. LARXK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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Bk D-FAR PR KO-k, ALK,
Note; D-Disassembly F-Fire O-No Disassembly & No Fire.

9/11
A% , WA E 24 | Ak
No. Namie of Test Items | Overcharge .
YR B Bk A A3, 5 ‘
Sample No. Sample Status Other Event
' 1CYCA T E
014 1CYC Fully charged 0 i
1CYCHE TR
015 1CYC Fully charged 0
1CYCHe A TR :
016 1CYC Fully charged 0 ;“
1CYCSEATEH, i
017 1CYC Fully charged 0 .
FOCYCSE 4275 i
018 50CYC Fully charged 0 i
5OCYCHES T A
019 50CYC [Fully charged o g_.‘}
020 BOCYCSEAFLH o 1
BOCYC Fully charged "i
ot BOCYCSEA T L o
e ROCYC Ful Iy charged
U\—FEE This space intentionally left blank




LA TR AR o

How R E - WA s

SRICI Testing Centre Test Report—Appendix 8 NO. 1118060183

10/11
A5 8 WA B LR BRI, ‘
No. Name of Test Items Forced discharge !
| 7’#’3’“%‘%— *‘%‘vyﬂ%?&% -}j\-’f&a%%
Sample No. Sample Status Other Event
1CYCHE AT o
022 10¥C Fully discharged
1CYCHS-2 M 0
023 1CYC Fully discharged ‘
5 1CYCEEA o |
024 1CYC Fully discharged Y
1CYCEE 2o o ﬁl
‘ 025 1CYC Fully discharged £
J 1CYCo 2 TR 5
026 1CYC Fully discharged
l 1CYCSE A ER 0
" 027 1CYC Fully discharged %!
1CYCHE AR o |
028 1CYC Fully discharged “I
LCYCH T8 HY o
029 1CYC Pully_discharged
1CYCEE AT o
030 ICYC Tully discharged
_ 1CYCHE AT L 0
031 1CYC Fully discharged
. BOCYCHE A H, o |
032 5QCYC Fully discharged |
BOCYCEHE 273 kY o _
033 50CYC Tully discharged
5OCYCHRATIN Hh o
034 50CYC Fully discharged
5OCYCTEAIH o
035 BOCYC Fully discharged
50CYCSR A o
036 50CYC Fully discharged
50CYC5E 2 HL L o
037 50CYC Fully discharged |
HOCYCHEAxp H o
038 50CYC Fully discharged
BOCYCHE- AN AR o
039 BOCYC Fully discharged
' BOCYC5E 4 H, o
040 §0GYC Fully discharged
50CYCSEATTAL HL 0
041 50CYC Fully discharged |

Hx: DR PR 0-AfBik. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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